
 

  

 

SP 51 
DESBROZADORA DE RUEDAS 

 



 

DESPIECE SP 51 Página 1 
 

DESPIECE COMPLETO 

 



 

DESPIECE SP 51 Página 2 
 

 
Reference 
Number Part Number Part Description Quantity 

1 1999471 Deck SP51 520mm 1 

2 2010044 Rear Right Chassis Support 1 

3 2010711 Rear Left Chassis Support 1 

4 2011173 Front Chassis Support 1 

5 2011176 Bolt - M8 x 20 14 

6 2011178 Nut Table - M8 17 

7 2011181 Bolt - M12 x 35 1 

8 2011206 Chassis SP's 1 

9 2011296 Bolt - M10 x 25 5 

10 2011574 Washer - M10 13 

11 2011577 Frein Nut - M10 10 

12 2011578 Front Chassis SP's 1 

13 2011913 Chassis Spacer Bushing 2 

14 2012150 Bolt - M12 x 80 2 

15 2012160 Washer - M12 4 

16 2017495 Nut Frein - M12 3 

17 2020050 Washer R - M10 4 

18 2020446 Bolt - M10 x 55 2 

19 2022305 Bolt - M10 x 30 4 

20 2022310 Gear-box Support V1C1 1 

21 2022320 Washer - M8 30 

22 2022325 Bolt - M8 x 20 7 

23 2022400 Frein Nut - M8 16 

24 2022420 Rear Axle SP51 1 

25 2022425 Bearing Corps PFD52 4 

26 2022435 Bearing PFD 25 TR 2 

27 2022440 Gear-box V1C1 1 

28 2022445 Gear-box Plate Support 1 

29 2022450 Bolt - M8 x 25 1 

30 2022451 Bolt - M10 x 120 3 

31 2022453 Chain Tensioner SP's 1 

32 2022455 Spur Gear 1 

33 2022456 Copper Bushing 1 



 

DESPIECE SP 51 Página 3 
 

34 2022457 Frein - 9 10 1 

35 2022461 Spur Gear Gear-box 1 

36 2022510 Pin - 6x30 1 

37 2022511 Chain SP's 1 

38 2022512 Chain Tensioner Spring 1 

39 2022513 Selector HDC Support 1 

40 2022523 HDC Bar 1 

41 2022530 Pin - 8x50 1 

42 2022533 HDC Selector Spring 1 

43 2022537 Disc SP51 2 

44 2022543 Key 5 x 5 x 25 2 

45 2022545 Bolt - M8 x 8 2 

46 2022552 Engine Support Bushing 3 

47 2022553 Motor Palier 1 

48 2022555 Engine BS 850 Series 1 

49 2032230 Bushing Blade SP's 1 

50 2062008 Blade 520mm 1 

51 2062009 Blade Support Washer 1 

52 3011340 Fiber Washer 1 

53 3024007 Washer R - M8 1 

54 3024010 Bolt - 3/8 x 2 1/4 UNC 1 

55 4127010 Key 5 x 5 x 40 1 

56 7018310 Timing Pulley 1 

57 7018365 Correia ZX26 1 

58 7020130 Chapa Frontal Tambor 520mm 1 

59 9000010 Patilha Tambor 2 

60 9000940 Anilha Aba Larga M8 4 

61 9000960 Anilha Mola M8 4 

62 9000993 Porca M8 2 

63 9010080 Paraf. H. RT - M8 x 16 2 

64 9020000 Defletor 52cm 1 

65 9020010 Casquilho Nylon Roda Fr. 1 

66 9020020 Forquilha SP51 1 

67 9020070 Bloquedor de direcção 1 

68 9020122 Casq.Reg. Alt. Forquilha 1 



 

DESPIECE SP 51 Página 4 
 

69 9020130 Roda D=200mm 1 

70 9020171 Paraf. H. RP - M12 x 90 1 

71 9020308 Casq. Esp. Polia Motor 1 

72 9020310 Paraf. H. RT. - M8 x 110 1 

73 9020311 Paraf. H. - M8 x 90 2 

74 9020361 Mola Compensadora SP's 1 

75 9020910 Rochet Direito 1 

76 9020912 Mola Rochets 8 

77 9030010 Rochet Esquerdo 1 

78 9030087 Roda Traseira ECO 2 

79 9040030 Casquilho 35 2 

80 9040050 Golpilha Clip 1 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ALPEX S.A 

WWW.ALPEX.ES 
AVDA. ERREKALDE, 53 
20018 SAN SEBASTIAN 

 
 


	DESPIECE COMPLETO

